ADISEKI

PIECES DETACHEES

Motoculteur

KT500

~m 03-000252-050320







B /4
CONTENTS

I vy

Engine
No. 1 23225 -RBIYPV Y v £~y P

Fig. 1 Crank Case and Cylinder Head .........ooovvvvnnnn.n..
No. 2 7327 T b, B A veThERID= Z & b
Fig. 2 Crank Shaft, Cam Shaft and Magneto...................
No. 3 < 7 IRV -
Fig. 3 Muffler and COVer ... iiinin i ineennnnn,
No. 4 Ao F o vRT A .
Fig. 4 Governor System ...... ...t
No. 5 F v VR BITT-2) —F
Fig. 5 Carburetor and Air Cleaner........c.ovvu v ennnnn..
No. 6 Ir A
Fig. 6 To0LS. L e

V-

Chassis
No. 7 AN
Fig. 7 Frame. ... .
No. 8 K Fy b
Fig. 8 Bonnet ... ..,
No. 9 A
Fig. 9 Fender ... i
No. 10 N FN TV — A
Fig. 10 HandleFrame.......................7 ...............
No., 11 =Ia N A
Fig. 11 Control Lever. . .....ouuuuinnnn e e
No-. 12 = N S A
Fig, 12 Control Lever. ... .. ...t
No, 12A avig-n poat—
Fig. 12A Control Lever..........oouuu o
No. 13 A F -~ Kyr=x
Fig. 13 Main Gear BOX .. vvivnetnne i
No. 14 Ay ¥y —
Fig. 14 Main Gear ... ..ot

b No, 15 Ay Fx -
Fig. 15 Main Gear ...ttt

No. 16 T¥vary 7 o~ )
Fig. 186 Tension Pulley .....oviuniinnenn e
No. 17 e
Fig. 17 Wheel ...
No, 18 V¥ - ey F
Fig. 18 Rear Hitch. ... i
No. 19 BAORM S -y
Fig., 19 P.T.O. Pulley oo
No, 20 AT
Fig. 20 Brake ...
No, 21 I A

Fig. 21 Tools

...............................................



No,
Fig.
No.
Fig.
No,
Fig,
No.
Fig.
No.
Fig.
No,

Fig.

No,
Fig.

22
22
23
23
24
24
25
25

26
26

27
27

28
28

PRI RVENNE | B A

Handle Frame (For EXport).....cviiiein i inrnennss v

Y+ 7 Iwvav

Sub Mission.......... e e e e e ec e 81
Naqn 22—z (H A A ;

Recoil Starter (For Japanese) ....ceoeeecoass e eeesens 85
Vadrzxg-2 (8 H HA)

Recoil Starter (For EXport). .. ....veiiiiiiineeennnnnnn 89

RE= R T =Y Hh R~

Starter Pulley Cover..... et e 91
Yaqn 2sx—z (B K A

Recoil Starter (For Japanese) ........uveeur... 93
Jaq4r xg—2% iﬁ H R%;

Recoil Starter (For Export)...................... 95







¥ F Ny F

P,

230 r—x I v

1

No.

CRANK CASE AND CYLINDER HEAD

1




Ne

SHES | #HHBRES | NESRES i & A 8" 8 W o=
Ref No.| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
77 v7 —x ()
1- 0-1 6130-4110-00 | 313590-4110-00 CRANK CASE ASS'Y 1 No. 1~20401
27v7 F—x (M)
1- 0-1laj 6130-4110-09 | 313590-4110-09 CRANK CASE ASS'Y 1 ISO
25 s h—x No. 121001~
1- 1 £130-4111-00 | 313590-4111-00 +CASE, crank 1 No. 1~ 20401
- 25 r—2
1- 1a €130-4111-09 | 313590-4111-09 . CASE, crank 1 1SO
22y, 1 No. 121001 ~
i- 2 6135-1281-00 | 313590-1281-00 . STUD 2
RE, N
1- 3 X25125-06025 1718B 0625 - STUD 2 M6 x25
ALy M
1- 4 X25114-08030 171H 0830 , STUD 4 M8x30
A4V, ZFS-Xb S
i- 5 6135-2154-00 | 313590-2154-00 » GUID, exhaust valve 1
. ; Sy 7€
1- 8 6135-0011-01 | 551A 0814 . PIN, dowel 2
Y4 F <=
1- 7 6130-4121-00 | 313590-4121-00 BASE, side 1 No. 1~8835
L S :
1- 7a 6130-4121-03 | 313590-4121-03 BASE, side 1 No..8836 ~
P4 NN — 2 20401
1- 7b 6130-4121-05 | 313590-4121-05 BASE, side 1 1SO
ARY oy, b No. 121001~
1- 8 6135-1121-00 | 313550-1121-60 GASKET 1
PR A SN
1- 9 6135-1111-00 | 313550-1111-00 HEAD, cylinder 1
REFLE
1-10 X20034-08035 110H 0835 BOLT 3 M8x35 No. 1~20401
ey BN
1-10s V20034-08035 110H 0835A BOLT 3 VI8 x 35 @ 1SO
Fu h No, 121001~
1-11 6135-1184-00 | 313590-1184-00 NUT 4 No.1~20401
. Fy b
1-11a 6135-1184-02 313590-1184-02 NUT 4 @ 1SoO
7oy oy No. 121001 ~
1-12 6122-0005-04 | 410B 0800 WASHER 7
H R v b
1-13 6135-4124-00 | 313550-4124-00 GASKET 1
#H oo —
1-14 6130-1231-00 | 313590-1231-00 COVER 1
H Ry b
1-15 6135-1232-00 313550-1232-00 GASKET 1
RAFLE
1-16 X20025-06067 110B 0667 BOLT 1 M6 %67
Ry b
1-17 6152-1233-00 315192-1233-00 GASKET 1
ANEFEL R
1-18 X20025-08032 110B 0832 BOLI 3 M8x32 No, 1~20401
- L
1-18a V20025-08032 110B 0832A BOLT 3 VI8 x32 @ 1s0
Z7“)7¢‘7y~7,‘. N(), 121001 ~
1-19 X40115-00080 461F 0800 WASHER, spring 3 M8
FEF L
1-20 X20025-08045 110B 0845 BOLT 3 M8x45 No.1~20401
NE R
1-20a V20025-08045 110B 0845A BOLT 3 M8 x45 @ 150
ATV TT vy No,121001~
1-21 X40115-00080 461F 0800 WASHER, spring 3 M8
7'V — b
1-22 6135-1515-00 313550-1515-00 PLATE 1
b I N
1-23 X10015-40008 211B 0408 SCREW 3 M4x8 No, 1~20401




Na 1

RUERS | #HUBREFE | IIGBRES £ o Mm% 8 » L B
Ref No.| lseki Parts No. | Kawasaki Parts No, Parts Name Q'ty| Standard Remarks
P
1-23a V10015-40008 211B 0408A SCREW 3 M4x 8 ISO
RTYL I Ty Yy No. 121001~
1-24 X40115-00040 461F 0400 WASHER, spring 3 M4
T n K
1-25 6135-1533-00 | 313550-1533-00 ELBOW 1
. * RF oy TY s
1-26 6151-6812-00 | 315120-6812-00 RING, snap 1
7 ) - ¥
1-27 6135-1531-00 | 313550-1531-00 BREATHE 1
HARAEF o 13
1-28 6135-4142-00 | 313550-4142-00 GASKET 1
AA sy
1-29 6135-4141-00 | 313550-4141-00 PAN, oil 1
® b
1-30 X20025-06014 110B 0614 BOLT 8 |M6x14
ATV STy Yy
1-31 V40115-00060 461F 0600A WASHER, spring 8 M6
727
1-32 6152-7441-00 | 315192-7441-00 PLUG 1 No. 1~20401
737
1-32¢ 6135-7441-01 | 313550-7441-01 PLUG 1 @ 1SS0
HALy b No. 121001 ~
1-33 6152-7443-00 | 315192-7443-00 GASKET 1
v R -
1-34 6135-7411-00 | 313550-7411-00 GAUGE, level 1
o V7
1-35 6152-7432-00 | 315192-7432-00 O-RING 1




SERVICE MEMO



250 YT b, h A VeTh B = £ F b
CRANK SHAFT, CAM SHAFT AND MAGNETO

No.
Fig.

S




No. 2

RUEBS | #MBAEE | IIBEAES i & % B 8 8 i =
Ref No.| Iseki Parts No..| Kawasaki Parts No. Parts Name Q'ty | Standard Remarks
27272 vae7br ()
2- 0-1 8130-3210-00 | 313590-3210-00 CRANK SHAFT ASS'Y 1
277 vy 7 b
2- 1 6130-3211-00 | 313590-3211-00 - SHAFT, crank 1 A
XX —, IFVI U Th
2- 2 6135-3217-00 { 313501-3217-00 . GEAR, crank shaft 1
.
2- 3 6132-2371-00 | 313252-2371-00 JKEY 1
I rote o,V (8)
2- 0-2 6135-3240-00 | 313550-3240-00 CONNECTING ROD ASS'Y 1
=4 ~ O o F
2- 4 6135-3241-00 | 313550-3241-00 . ROD, connecting 1 TAN
Kb, a3 v o ,
2- 5 6135-3245-00 | 313550-3245-00 . BOLT, connecting rod 2
T=t, Ry a
2- 6 6135-3249-00 | 313550-3249-00 ARM, splash 1
) oy 72 7Uv—}
7 6135-3248-00 { 313550-3248-00 PLATE, lock 1
S-S 4
2- 8 6135-3111-00 { 313550-3111-00 PISTON 1
IR S %
2- 9 6135-3121-00 | 313550-3121-00 PIN, piston 1
RFy T) S
2-10 6132-3122-00 | 313252-3122-00 RING, snap 2
FAnY) s
2-11 6135-3114-00 | 313550-3114-00 RING, oil 1
tH VY s
2-12 6135-3113-00 | 313550-~3113-00 RING, second 1
by Ty
2-13 6135-3112-00 | 313550-3112-00 RING, top 1
BRT YV T, FITe K-n
2-14 6135-0013-01 | 610A 6305 BEARING, radial ball 1
A ANy —n
2-15 8135-4235-00 | 313550-4235-00 SEAL, oil 1
: SRER
2-16 X20025-08025 110B 0825 BOLT 1 M8x25 No.1~20401
RE AP
2-16a V20025-08025 110B 0825A BOLT 1 M8x25 ® 150
ATV T Ty v No. 121001 ~
2-17 X40115-00080 461F 0800 WASHER, spring 1 M8
Ty Vo
2-18 6132-2383-00 313252-2383-00 WASHER 1
XT W T, FOTN K-
2-19 6135-0013-01 601A 6304 BEARING, radial ball 1
FAny—n
2-20 6135-4231-00 | 313550-4231-00 SEAL, oil 1
VAR A
2-21 6135-2371-00 ] 313550-2371-00 KEY, woodruff 1
;"s- J—
2-22 6135-0008-01 511A 0528 KEY 1
= 7 b () ,
2- 0-3 6130-8110-00 313501-8110-00 MAGNETO ASS'Y 1
< 7 % b (#) }O
2- 0-3a 6135-8110-90 | 313590-8110-00 MAGNETO ASS'Y 1 ISO
754 k4 —n
2-23 6130-8111-00| 313501-8111-00 . FLYWHEEL 1
A1 7=y vgradn
2-24 6135-8123-00| 313550-8123-00 . COIL, ignition 1
TA N, VrFU—2Z
2-25 6135-8124-00| 313550-8124-00 , COIL, generator 1
I E T T v o~ (4R)
2-26 6135-8440-00| 313550-8440-00 « CONTACT BREAKER ASS'Y 1
2 ¥y F v H
2-27 6135-8436-00| 313550-8436-00 - CONDENSER 1




REBS | HAMBRES | NGB ES 8 & # My R | W =
Ref No.| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
B oa, Zenb

2-28 6135-8451-00 313550-8451-00 . CAM, felt 1
B R T=, AR T v— A
2-29 6135-8439-00 313550-8439~-00 - COVER, contact breaker 1
PN
2-30 6130-8113-00 313501-8113-00 . CAM 1
. N
2-31 X10015-60028 211B 0628 SCREW 2 M6 x12
ARTY T, Vo :
2-32 X40115-00060 461F 0600 WASHER,M‘sprin 2 M6
2-33 X10015-60032 211B 0632 SCREW 2 M6x%x32
AT YTy v Yy )
2-34 X40115-00060 461F 0600 WASHER, spring 2 M6
RTN L TT oy ¥y
2-35 X40115-00040 461F 0400 WASHER, spring 4 M4
o F
2-36 X10015-40012 211B 0412 SCREW 3 M4x12 No. 1~20401
o F v
2-36a V10015-40012 211B 0412A SCREW 3 M4x12 1SO
ary No. 121001~
2-317 6152-8161-00 315192-8161-00 CLIP 1
VAR -2 SR
2-38 6135-8164-00 313550-8164-00 GROMMET 1
Xy, T2/
2-39 6135-8412-00 313550-8412-00 CAP, plug 1
75y, RR-7
2-40 6123-8411-00 312301-8411-00 PLUG, spark 1
Fo b, 7744 -n
2-41 6130-3481-00 313222-3481-00 NUT, flywheel 1
77— Y, RE=Fy T
2-42 6130-3411-00 313501-3411-00 PULLEY, starting 3
ARE R
2-43 X20025-06014 110B 0614 BOLT 3 M6 x14
AT YW TT Y vy
2-44 V40115-00060 461F 0600A WASHER, spring 3 M6
S 7, xS -Rb
2-45 6135-2112-00 313550-2112-00 VALVE, exhaust 1
Ko T, A b
2-46 6135-2111-00 313550-2111-00 VALVE, inlet 1
: RTY T
2-47 6132-2113-00 313252-2113-00 SPRING 2
R7Y 7
2-48 6135-2117-00 313550-2117-00 SPRING 1
v — b
2-49 6135-2116-00 313550-2116-00 SEAT 2
I v o, b
2-50 6135-2115-00 313550-2115-00 COLLET 2
&~ ., b
2-51 6135-2211-00 313550-2211-00 TAPP{ET 2
z ) = 7
2-52 6135-5121-00 313550-5121-00 SLEEVE 1 No,1~ 8835
Yy -7
2-52a 6135-5121-02 313550-5121-02 SLEEVE 1 No. 8836 ~
A oa v 7 b ()
2- 0-4 6130-2310-00 313501-2310-00 CAM SHAFT ASS'Y 1 No. 1~ 8835
Ao v 7 b (M)
2- 0-4a 6130-2310-05 313501-2310-05 CAM SHAFT ASS'Y 1 No. 8836 ~
B Vo 7 b
2-53 6130-2311-00 313501-2311-00 «SHAFT, cam 1 No. 1~8835
h AV 7 h
2-53a 6130-2311-05 313501-2311-05 SHAFT, cam 1 No. 8836 ~
TIZ2AN, hau “pZb
2-54 6135-2314-00 313501-2314-00 +AXLE, cam shaft 1 No. 1~ 8835




RERE | #MBRAEE | IINB2ES =8 Lo 1 E- 40 B i =
Ref No.| IsekiParts No. | Kawasaki Parts No. Parts Name Qty| Standard Remarks
TIAN, BA Py T7h
2-54a 6135-2314-01 313501-2314-01 « AXLE, cam shaft 1 No. 8836~
H 23 > (gﬁ)
2- 0-5 6135-5110-00 | 313550-5110-00 +« GOVERNOR ASS'Y 1
2
2-55 6135-5113-00 | 313550-5113-00 oo HOLDER 1
v x4 b, #H < 5
2-58 6152-5112-00 | 315192-5112-00 e o WEIGHT, governor 12
Yy <y b
2-57 6135-0009-01 | 532C 0413 oo RIVET 2
Ev, 4y
2-58 6135-5115-00 313501-5115-00 .o PIN, guide 1
Yy, b
2-59 6135-0009-02 | 532C 0213 ”RIVéT 3
. xR — P
2-60 6135-8155-00 | 313550-8155-00 SPACER 1
‘ Y A, Ha vy7b
2-61 6135-2341-00 | 313500-2341-00 SHIM, cam shaft 1
v A, pa b
2-61-1 6135-2342-00 | 313500-2342-00 SHIM, cam shaft 1 ¢
AN 4
2-62 X10015-40007 211B 0407 SCREW 1 M4x7 No.1~20401
b
2-62a | V10015-40007 211B 0407A SCREW 1 M4x7 ISO
No. 121001~




<= 7 7 I A -
MUFFLER AND COVER




No. 3

REERS | #UBRES | NGBIER ] LT £ a8 % | @ =
Ref No.| Iseki Parts No. | Kawasaki Parts No. Parts Name Qty| Stendard | . Remarks
) RB3L G-
3-1 6135-1611-00 313590-1611-00 CASE, spiral 1 No. 1~ 8835
AR, G-
3- 1la 6135-1611-05 313590-1611-05 CASE, spiral 1 No. 8836~
’ 7 R, =, TH
3- 2  6135-0814-00 313590-0814-00 LABEL, manual 1
: 5 R A, w=.TA B H B
3- 2-1 6135-0814-90 313591-0814-00 LABEL, manual 1 For export
2 X N, v
3- 3 6135-0811-00 313590-0811-00 LABEL, engine 1
7 R o, oy & m M
3- 3-1 6135-0811-90 313591-0811-00 LABEL, engine 1 For export
RF—, TFS-x+ YT
3- 4 6135-1448-00 313590-1448-00 STAY, exhaust pipe 1
: AR
3- 5 X20025-06014 110B 0614 BOLT 8 M6x14
ATN Ty oy
3- 8 V40115-00080 461F 0600A WASHER, spring 8 M6
7 v ¥
3- 7 6122-0005-02 | 410B 0600 WASHER 8
B -
3- 8 6135-1632-00 313590-1632-00 COVER 1
Ko b
3- 9 X20025-06014 110B 0614 BOLT 1 M6x 14
AT Y ITT Y vy
3-10 V40115-00060 461F 0600A WASHER, spring 1 M6
A= Ay ¥
3-11 6135-1631-00 | 313590-1631-00 COVER, head 1
RF—, =7 7
3-12 6135-1445-00 313590-1445-00 STAY, muffler 1
FRE KL
3-13 X20025-08016 1103 08186 BOLT 5 M8 x16 No, 1~20401
ARk
3-13a V20025-08016 110B 0816A BOLT 5 M8 X186 ® 1SO
RTY 2 TT Yy v, No. 121001~
3-14 X40115-00080 481F 0800 WASHER, spring 5 M8
7 v ¥ x
3-15 6122-0005-04 | 410B 0800 WASHER 5
N = YR
3-16 6135-1633-00 313590-1633-00 COVER, cylinder 1
. B =, )
3-17 6135-1632-00 313590-1632-00 COVER, cylinder 1
hd 7 =
3-18 6135-1410-00 313590-1410-00 MUFFLER 1
HZX&y b
3-19 6135-1442-00 313550-1442-00 GASKET 1
) NEFy b
3-20 X30060-00060 310M 0600 NUT 2 M6
ARTN T Ty vy
3-21 V40115-00060 461F 0600A WASHER, spring 2 M6
Bt =T 5 '
3-22 6135-1432-00 313580-1432-00 COVER, muffler 1
B =, =T F
3-23 6135-1431-00 313590-1431-00 COVER, muffler 1
K o b
3-24 6135-0001-04 110R 0610 BOLT 3
AT N LT Ty vy
3-25 V40115-00060 461F 0600A WASHER, spring K
R
3-26 6122-0005-02 410B 0600 WASHER 1
Ab oy TRAL yF
3-27 6135-8511-00 313550-8511-00 SWITCH, stop 1
B =, IRV - YS
3-28 6135-1444-00 313590-1444-00 COVER, exhaust pipe 1




No. 3

REES | #UBLES | IKBIES i & & Wl | ® | =
Ref No.| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
AE AL
3-29 X20025-08012 110B 0812 BOLT 1 M8 x12
RTN T Ty Vo
3-30 X40115-00080 461F 0800 WASHER, spring 1 M8
7y v
3-31 6122-0005-04 | 410B 0800 WASHE;{ 1 M8
: o AEFELL
3-32 X20025-06010 110B 0610 BOLT 4 M6x10







F VRF A

2]

GOVERNOR SYSTEM

#

No,
Fig.




No. 4

B & %

RAHUEE | #NBAERES | IEBaES T 8 =B W =
Ref No.| IsekiParts No. | Kawasaki Parts No. Parts Name Qty| Standard Remarks
YT b, H X F
4- 1 6135-5123-00 313550-5123-00 SHAFT, governor 1 No. 1~20401
’/,‘; 7 b N H s F
4- la 6135-5123-02 313550-5123-02 SHAFT, governor 1 ISO
Fo7, H S F No. 121001~
4- 2 .6135-5122-00 | 313550-5122-00 TIP, governor 1 No. 1~ 8835
. Fy 7, H S F
4- 2a 6135-5122-03 | 313550-5122-03 TIP, governor 1 No. 8836~
b RN
4- 3 X10015-40008 211B 0408 SCREW 2 | M4x8 No. 1~ 20401
’ G N
4- 3a | V10015-40008 211B 0408A SCREW 2 | M4xs8 1SO
ATV T Ty vy No, 121001~
4- 4 X40115-00040 461F 0400 WASHER, spring 2 | M4
- SRS
4- 5 6162-5124-00 | 316290-5124-00 | STOPPER 1
ﬁ;(?'y b
6 6152-1233-00 | 315192-1233-00 | GASKET 1
T—au, #H X F
7 6135-5211-00 | 313550-5211-00 | ARM, governor 1
Rl ’
4- 8 X20025-06028 110B 0628 BOLT 1 | M6%x28
RTYV L IT y vy
4- 9 X40115-00060 461F 0600 WASHER, spring 1 | M6
ATYr s '
4-10 6135-5232-00 | 313550-5232-00 | SPRING 1
V¥, H oS F
4-11 6135-5231-00 [ 313550-5231-00 | LINK, governor 1
ATY s, H S S
4-12 6135-5314-00 | 313550-5314-00 | SPRING, governor 1
v X — , Irbha-a
4-13 6135-5311-00 | 313590-5311-00 { LEVER, control 1
7v— b
4-14 6135-5331-00 | 313590-5331-00 | PLATE 1
REFEL b
4-15 X20025-06014 110B 0614 BOLT 2 | M6x14
RTN L TT g Vo
4-16 X40115-00060 461F 0600 WASHER, spring 1 | M8
7oy Vo
4-17 6122-0005-03 | 410B 0600 WASHER 1 | M6
5 —, Fu-t
4-18 6152-5332-00 315192-5332-00 COLLAR plate 2
) g —R7TY)Y 7
4-19 6135-5317-00 | 313590-52%17-00 | SPRING, return 1
I e T e 2
4-20 6122-5312-00 | 312200-5312-00 | STOPPER,.cable 1 No. 1~20401
v N, =T
4-20a 6122-5312-04 | 312200-5312-04 STOPPER cable 1 1SO
REEL b (F-TWR by ) No. 121001~
4-21 X20025-05008 110B 0508 BOLT, cable stopper 1 | M5x8 No. 1~20401
KEHELL (& by
4-21a | V20025-05008 | 110B 0508A é&{f highospeed stopper 1 | M58 SO
v (F=Fnztby ) No. 121001~
4-22 6122-0005-02 | 410B 0500 WASHER cable stopper 1 | M5
NAaF, b (BER b, 2
4-23 X20025-06025 110B 0625 NUTJh1gh speed jsto;?)e)r 1 | M6x25
4-24 X30225-00060 | 312B 0600 SSEAN (7 = TRty ) 1 | M6

BOLT, cable stopper

—14-



—15—

No.

Fig.

* v 7V & BILIF-2 U - &
CARBURETOR AND AIR CLEANER




No. §

RHES ) FNBRAES | IMBLES ] & & B|E R B W =
Ref No | Iseki Parts No. | Kawasski Parts No. Parts Name Qty| Standard Remarks
¥ oy 7 v £ (#)
5- 0-1 6135-6100-00 | 313590-6100-00 CARBURETOR ASS'Y 1 No. 1~20401
F y 7 v 2 ()
5- 0-lal| 6135-6100-11 313590-6100-11 CARBURETOR ASS'Y 1 ISO
HFE—, % 4 7V & No. 121001~
5- 1 »6135-6110-00 | 313550-6110-00 « BODY, carburetor 1 ANo.1~20401
KT—, ¥4 7 Vv &
5- la 6135-6110-10 | 313550-6110-10 - BODY, carburetor 1 ANISO
: ey b, oYmy b No. 121001~
5- 2 6135-6112-00 313550-6112-00 . JET, pilot 1 No. 1 ~20401
Jey b, Moy b
5- 2a 6135-6112-10 | 313550-6112-10 . JET, pilot 1 ISO
7 5 7, ~Mayh No. 121001~
5- 3 6131-6117-00 | 313122-6117-00 . PLUG, pilot 1 No. 1~20401
75 7, Yoyt
5~ 3a 6135-6117-10 | 313550-6117-10 . PLUG, pilot 1 1SO
A7) 7 No. 121001~
5- 4 6131-6116-00 | 313122-6116-00 . SPRING 2
Ay bARby TR 4
5- 5 6131-6115-00 | 313122-6115-00 . SCREW, throttle stop 1 No. 1~20401
Ay MLy, TR,
5- ba 6135-6115-10 | 313550-6115-10 . SCREW, throttle stop 1 1SO
YA R4 No. 121001~
5- 6+ 6131-6116-00 313122-6116-00 . SPRING 2
HA4gy VTR PRI ) A
5- 7 6131-6114-00 | 313122-6114-00 . SCREW, pilot adjust 1
ATY S, Fa—2
5- 8 6131-6103-00 | 313122-6103-00 . SPRING, choke 1
K=, Rby7
5- 9 6131-6104-00 313122-6104-00 . BALL, stop 1
Fag—27RNT v 7 b
5-10 6135-6142-00 | 313550-6142-00 . SHAFT, choke valve 1 No. 1 ~20401
Fa—2NMT vy T b
5-10a 6135-6142-10 | 313550-6142-10 .SHAFT, choke valve 1 1SO
Fag—2 N7 No. 121001~
5-11 6152-6102-00 [ 315192-6102-00 . VALVE, choke 1
A7 Y a
5-12 6135-6137-00 | 313550-6137-00 - SCREW 2 No. 1 ~20401
A7 Y a
5-12a 6135-6137-10 | 313550-6137~10 . SCREW 2 ISO
’ 22y . No. 121001~
5-13 6135-6162-00 313550-6162-00 . SCREW 2 No.1~20401
A7 s
5-13a 6135-6162-10| 313550-6162-10 . SCREW 2 1SO
R Ty }/p»(/p7'=/,‘,7}~ No. 121001~
5-14 6135-6139-00 | 313550-6139-00 . SHAFT, throttle valve 1 No. 1 ~20401
za. }~}l/)\'lv7'~'/_>(, 7+
5-14a 6135-6139-10| 313550-6139-10 ., SHAFT, throttle valve 1 1SO
A A 7, Roy b No, 121001~
5-15 6131-6101-00| 313122-6101-00 R VALYE, throttle ’1
"/‘:r.y“, —T—'%tm
5-16 6135-6113-00; 313550-6113-00 . JET, air 2 No.1~20401
HALy b
5-17 6131-6119-00| 313122-6119-00 . GASKET 1
v 7w — b (M)
5-18 6131-6120-00| 313122-6120-00 . VALVE SEAT ASS'Y 1
A A4 ¥ (A X
5-19 6135-6129-00| 313550-6129-00 « NOZZLE, main 1 No, 1~20401
A A v 2 X N
5-19a 6135-6129-10 313550-6129-10 « NOZZLE, main 1 I1SO
Z7a— No. 121001~
5-20 6131-6126-00{ 313122-6126-00 . FLOAT 1
gy, 7a-}
5-21 6131-6127-00 313122-6127-00 . PIN, float 1

—16—




i
|
|
;
|
|

No. 5

SBHES| HHBRES| NGERES 8 At =] Rl B B w =
Ref No.| Iseki Parts No.| Kawasaki Parts No. Parts Name @ty| Standard Remarks
Veybh, A4
5-22 6135-6132-00 | 313550-6132-00 «JET, main 1
H =Xy b
5-23 6131-6128-00 | 313122-6128-00 « GASKET 1
KT —, 7a-b F 4, » 2
5-24 6152-6130-00 315192-6130-00 « BODY, float chamber 1
k2 Fo b, B
5-25 6132-6143-00 313252-6143-00 « NUT, cover 1
V oy ¥ oy, Ar¥—}
5-26 6131-6118-00 313122-6118-00 .WASHEB,“,\ insert 1
“/'E’f‘/l" , 74
5-27 6135-6136-00 313550-6136-00 » JOINT, eye 1
: 7y ¥ g, AV¥ -}
5-28 6131-6118-00 313122-,6118-00 . WASHER, insert 1
gAY bEALM
5-29 6131-6135-00 313122-6135-00 . BOLT, joint 1 No., 1~20401
Va A hErL
5-29a 6135-6135-10 313550-6135-10 + BOLT, joint 1 ISO
HR oy b No. 121001~
5-30 6152-6184-00 315192-6184-00 GASKET 2
1YY v—2g
5-31 6152-6181-00 315192-6181-00 INSULATOR 1
RAFy b
5-32 X30225-00060 312B 0600 NUT 2 M6
v o9 ¥ ¥
5-33 6122-0005-03 | 410B 0600 WASHER 2
XTI T .y vy
5-34 V40115-00060 461F 0600A WASHER, spring 2 M6
' 7~ 2 ) — + ()
5- 0-2 6135-1310-00 313590-1310-00 AIR CLEANER ASS Y 1
KT —
5-35 6135-1311-00 313590-1311-00 . BODY 1
7 v—}
5-36 6135-1320-00 313590-1320-00 . PLATE 1
I Vv A v b
5-37 6135-1312-00 313590-1312-00 . ELEMENT 1
Fv—t
5-38 6135-1327-00 313590-1327-00 « PLATE 1
7ol -
5-39 6135-1313-00 313590~1313-00 . COVER 1
b N A
5-40 X10015-50010 211B 0510 SCREW 2 M5%10
RTY T T oy vy
5-41 X40115-00050 461F 0500 WASHER, spring 2 M5
AR—LFT—Vr oy b
5-42 6135-6111-10 313550-6111-10 +JET, slow air 1 1SO
IT-Yxy b No. 121001~
5-43 6135-6113-10 313550-6113-10 +JET, air 1 iSO
No. 121001~

BMHWMULNO 5—42,5-4315-0—-1a0HHaTT,
Ref. No. 5-42,5-43 are Component Parts for 5-0-1a.




SERVICE MEMO




r A
TOOLS

6




)

No. 6

AHES HUBLEES | ISBIES i f # F- 4] ¥ wm =
Ref No.| Iseki Parts No. | Kawasaki Parts No. Parts Name Qty| Standard Remarks
Y —n £y b
6- 0-1 6135-0900-00 313590-0900-00 TOOL SET 1 No.1~20401
Y= ty b
6- 0-la 6135-0900-01 313590-0900-01 TOOL SET 1 I1SO
x5 No. 121001~
6- 1 6151-0915-00 315120-0915-00 +SPANNER 1 10x14 No.1~20401
-3 ’~ +
6~ la 6135-0915-00 313550-0915-00 +.SPANNER 1 10x13 1SO
T Y & oy b No. 121001~
8- 2 6151-0931-00 315120-0931-00 .SOCKET 1 10x14 No. 1~ 20401
) J oy o5 b
8- 2a 6135-0931-00 313590-0931-00 .SOCH&ET 1 10x13 I1SO
g — 7, RE-Fy Y No. 121001~
6- 3 6152-0971-00 315192-0971-00 ROPE, starting 1
Yy 7 RRY =D
6152-0972-00 | 315192-0972-00 | GAUGE, thickness 1

—20—









7V - A
FRAME

No.
Fig.

—-23—



No. 7

RuES & E S $ & B8 %] @ =
Ref No Parts No. Parts Name Q'ty | Standard Remarks
7 V= 4 (F
7- 1 337-101-100-0 FRAME COMP 1 No. 1~ 4000
NEARFFELL
- 2 X20126-10035 BOLT 2 M10x35
AfFy b (S=35)
7- 3 X30026-00100 NUT 2 |M10
‘ IR R
7- 4 X20146-10070 BOLT 3 | M10x70 No. 1 ~4000
RNE T+
7- 5 X30046-00100 NUT 3 M10 No.1~4000
A xR B &
7- 6 X40126-00100 WASHER, spring 3 M1o No. 1 ~4000
NEFEr
7- 7 | X20026-12040 BOLT 1 |M12x40 |No.1~4000
AfgFo b (350) (S=40)
7- 8 X30226-00120 NUT 1 M12 No.1~4000
2 Ay F (%)
7- 9 337-106-100-0| STAND COMP 1 No. 1~ 4000
' X &2 F (F)
7- 9a | 337-106-100-1| STAND ?O)MP 1 No. 4001 ~23560
2 £ ¥ (5
7- 9b 337-106-100-2 STAND COMP 1 No. 23561~
RELS VAT Y o
7-10 337-106-001-0f SPRING, stand 1 No.1~23560
REN 2T vy
7-10a 317-106-001-0f SPRING, stand 1 No. 23561~
S I N
7-11 337-106-002-0 PIN, stand 1
I N EE
7-12 | X41116-00120 WASHER 1 {M12
g v
7-13 X50015-30020 PIN, cotter 1 13¢x20
WERBEL
7-14 | X20126-10035 BOLT 4 | M10x30
7-15 | X41316-00100 WASHER 4 |M10
Ak &
7-186 X40116-00100 WASHER, spring 4 M10
A Fy b
7-17 | X30226-00100 {\I?T g 4 | M10
T 22U x4 b (A
7-18 311-931-001-0|  WEIGHT, balance (A) 1
5 v Ry x A b (B)
7-19 311-931-002-0| WEIGHT, balance (B) 1
E R
7-20 | X20525-08040 BOLT 2 W%x40
7-21 | X40626-00008 WASHER, mépri,f"; 2 w—zl-
g € (H)
7-22 301-100-901-0 KING PIN ASS'Y 2
- F I By -
7-23 305-931-003-0| ppy, hair 2
Jv-a () '
7-24 337-101-100-1 FRAME COMP 1 No. 4001 ~
IERAFELL
7-25 X20126-10075 BOLT 1 | M10x75 | No.4001~
A
7-26 X30026-00100 l(,Uﬁ’T & 1 | Mi10 No. 4001 ~
. AR B &
7-27 X40126-00100 WASHER, spring 1 M10
i S L
7-28 | X20026-12075 BOLT 2 | M12x75 | No. 4001~
O S S
7-29 X40126-00120 WASHER, spring 2 | M12 No. 4001 ~
ANEFy b (15)
7-30 | X30026-00120 NUT 2 | M12 No. 4001~




S SEVI
BONNET

No.
Fig.

~-25—



